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30.000 MHz 690.000 MHz 100.000 kHz 654.54273 MHz -64.23 dBm -51.23 dB 30.000 MHz 690.000 MHz 100.000 kHz 658.17091 MHz -62.51 dBm -49.51 dB
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1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -41.28 dém -28.28 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92626 GHz -53.32 dém -40.32 db
7.000 GHz 9,000 GHz 1,000 MHz 8.81530 GHz -59.17 dBm -46,17 dB
7
[ J
Dater 27 AN 2022 004834

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ3129G

Page Number 1 A69 of A191
Report Issued Date : Mar. 17, 2022
Report Version : Rev. 01



saronas. FCC RF Test Report

Report No. : FG211306B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0012
40 Normal Voltage 0.0025
30 Normal Voltage 0.0016
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0014
0 Normal Voltage 0.0011

-10 Normal Voltage 0.0012 PASS
-20 Normal Voltage 0.0025
-30 Normal Voltage 0.0008
20 Maximum Voltage 0.0011
20 Normal Voltage 0.0013
20 Battery End Point 0.0008

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.48 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM 64QAM 256QAM | Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.16 5.80 6.29 6.26 PASS
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LTE Band 13/ 10MHz

Middle Channel / Full RB/ QPSK

Date: 27 JAN.2022 020531

Spectrum =
RefLavel 24.70 dbm  Offset .70 ob

e At 30 dB__AQT 2 ms ® RBW 10 MHz

(6152 view

0.1 e

s
™~
0.01 T
‘\
N
=} -
'y

£-0 \k

E-0! I\
F 782.0 MHz Mean Pwr + 20.00 dB

ry Function Samples: 130000
Mean | Peak | crest | 10% | 105 | D% | D019 |
Trace 1 [ 20.85d8m  26.77 dém 5.92 d8 2.45 d8 4.35 da 5.16 d8 5.71d8
—
Wy we

Middle Channel / Full RB/ 16QAM

Date: 27 JAN.2022 020553

Spectrum =
RefLavel 24.70 dbm  Offset .70 ob
e At 30 dB__AQT 2 ms ® RBW 10 MHz
(6152 view
7;-\‘\“
0.1 —
<
0.01
N
kN
1E0
"\
E-O A
1
Y
10 t
I
\
F 782.0 MHz Mean Pwr + 20.00 dB
ry i Function Samples: 130000
Mean | Peak | crest | 10% | 105 | D% | D019 |
Trace 1 [ 10.55dBm  26.66 dém 6.71d8 2.90 d8 4.84 da 5.80 d8 5.35 d8
—
Wy we

Middle Channel / Full RB/ 64QAM

Spectrum =
RefLavel 24.70 dbm  Offset .70 ob
e At 30 dB__AQT 2 ms ® RBW 10 MHz
(6152 view
‘\L‘“‘\‘
0.1: —n
i
\s
0.0t s
e
£ -
\'\
5
E-O
i
A
1
E-0 =
1
F 782.0 MHz Mean Pwr + 20.00 dB
ry i Function Samples: 130000
Mean | Peak | crest | 10% | 105 | D% | D019 |
Trace 1 18.96 dBm 26.81 dBm 7.85 d8 3.16 d8 5.10 d8 6.29 dB 7.10 d8
—
Wy we

Date: 27 JAN.2022 020616

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : 2AFZZ3129G

Page Number 1 A72 of A191
Report Issued Date : Mar. 17, 2022
Report Version : Rev. 01



s=amranas. FCC RF Test Report Report No. : FG211306B
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763.000 MHz 775.000 MHz 6.250 kHz 77495804 MHz -70.51 dBém -36.51 d& 763.000 MHz 775.000 MHz 6.250 kHz 77415485 MHz -76.11 dBm -41.11 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.87527 MHz -48.73 dém -35.73 dB 75.000 MHz 775.900 MHz 100.000 kHz 775.73052 WMHz 63.81 dbm _50.81 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99905 MHz -52.00 dBm -39.00 d& 775.500 MHz 776.000 MHz 30.000 kHz 775.90704 MHz -68.89 dBm -55.89 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.37263 MHz 20.40 dBm -9.60 d& 776.000 MHz 788.000 MHz 100.000 kHz 786,67532 MHz 20.47 dBm -9.53 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.08387 MHz -68.82 d&m -55.82 d8 786.000 MHz 768.100 MHz 30.000 kHz 768.02782 MHz -53.70 dBm -40.70 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.11713 MHz -64.47 dém -51.47 dB 788.100 MHz 793.000 MHz 100.000 kHz 786.13671 MHz -52.19 dBm -39.19 dB
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763.000 MHz 775,000 MHz 6.250 kHz 773,45054 MHz -46.28 dém -11.28 db 762,000 MHz 775.000 MAz 5.250 kHz 774.53641 MHZ -51.21 dBm -16.21 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -33.85 dém -20.85 d& 775.000 MHz 775.900 MHz 100,000 kHz 775.46888 MHz -38.82 dBm -25.82 dB
775.500 MHz 776.000 MHz 30.000 kHz 775.91553 MHz -38.47 dBm -25.47 dB 775.500 MHz 776.000 MHz 30.000 kHz 775.9639% MHz -44.30 dBm -31.30 dB
776.000 MHz 788,000 MHz 100.000 kHz 778.21179 MHz 5.86 dém -24.14 dB 776.000 MHz 788.000 MHz 100.000 kHz 786,69930 MHz 5.73 dBm -24.27 dB
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763.000 MHz 775.000 MHz 6.250 kHz 77495804 MHz -72.17 dém -37.17 de 763.000 MHz 775.000 MHz 6.250 kHz 77367532 MHz -73.65 dBm -38.65 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.86898 MHz -45.83 dBém -36.83 dB 775.000 MHz 775.900 MHz 100.000 kHz 775,78896 MHz -63.70 dbm -50.70 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98676 MHz -52.62 dBm -39.62 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.94660 MHz -68.62 dbm -55.62 db
776.000 MHz 788.000 MHz 100.000 kHz 777.57842 MHz 17.98 dBm -12.02 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.42358 MHz 18.47 dBm -11.53 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.02393 MHz -68.73 dBm -55.73 di 786.000 MHz 788.100 MHz 30.000 kHz 788.02942 MHz -56.57 dBm -43.57 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.42762 MHz -61.94 dBm -48.94 dB 788.100 MHz 793,000 MHz 100.000 kHz 788,11713 MHz -54.57 dBm -41.57 dB
793.000 MHz 806.000 MHz 6.250 kHz 793,589091 MHz -76.35 dBm -41.35 dB 793.000 MHz B06.000 MHz 5.250 kHz 793.11039 MHz -75.25 dbm -40.25 db
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763.000 MHz 775.000 MHz 6.250 kHz 774.92208 MHz -43.65 dBm -8.65 dB
775.000 MHz 775,900 MHz 100.000 kHz 775.88067 MHz -31.55 dBm -18.55 dB
775.900 MHz 776,000 MHz 30.000 kHz 775.97767 MHz -36.57 dBm -22.57 dB
776.000 MHz 788.000 MHz 100.000 kHz 778.60739 MHz 1.01 dBm -28.99 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.00055 MHz -38.89 dBm -25.89 db
788,100 MHz 793,000 MHz 100.000 kHz 788.19056 MHz -34.30 dBm -21,30 dB
793,000 MHz 806,000 MHz 6,250 kHz 793.00649 MHz -50.46 dBm -15.46 dB
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LTE Band 13/ 10MHz / 256QAM
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763.000 MHz 775.000 MHz .250 kHz 773.18382 MHz -56.96 dBm -21.96 dB 763.000 MHz 775.000 MHz 6.250 kHz 773.53147 MHz -74.66 dBm -39.66 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.89595 MHz -58.49 dém -45.49 dg 775.000 MHz 775.900 MHz 100.000 kHz 775.86260 MHz -64.13 dBm -51.13 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98966 MHz -61.61 dBm -48.61 d& 775.900 MHz 776.000 MHz 30.000 kHz 775.95819 MHz -68.99 dBm -55.99 dB
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763.000 MHz 775.000 MHz 6.250 kHz 774.70629 MHz -49.22 dBm -14.22 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.71613 MHz -36.73 dBm -23.73 dB
775.900 MHz 776.000 MHz 20.000 kHz 775.91863 MHz -40.99 dBm -27.99 dB
776.000 MHz 788.000 MHz 100.000 kHz 784.49351 MHz -0.52 dBm -30.52 dB
7688.000 MHz 7868.100 MHz 30.000 kHz 788.01673 MHz -41.52 dBm -28.52 dB
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793.000 MHz 806.000 MHz 6.250 kHz 793.44805 MHz -52.42 dBm -17.42 dB
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Conducted Spurious Emission
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30.000 MHz 763.000 MHz 100.000 kHz 761.35157 MHz 64,20 dBm -51.20 dB 30,000 MHz 763.000 MHz 100.000 kHz 734.97676 MHz ~64.32 dBm -51.32 dB
806.000 MHz 1.000 GHz 100.000 kHz 833.58271 MHz -63.87 dbm -50.87 dB 806.000 MHz 1,000 GHz 100.000 kHz 509.88356 MHz -63.63 dBm -50.63 db
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LTE Band 13/ 10MHz
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Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0011
40 Normal Voltage 0.0021
30 Normal Voltage 0.0012
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0011
0 Normal Voltage 0.0010

-10 Normal Voltage 0.0011 PASS
-20 Normal Voltage 0.0024
-30 Normal Voltage 0.0004
20 Maximum Voltage 0.0012
20 Normal Voltage 0.0011
20 Battery End Point 0.0008

Note:

1. Normal Voltage =3.87 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.48 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 26_Part 22H

Peak-to-Average Ratio
Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 4.90 5.86 6.55 PASS
Mode LTE Band 26 / 15MHz
Mod. 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 6.67 PASS
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26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)
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LTE Band 26

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM
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Type | Ref | Trc | X-value | ¥-value |__Function | Function Result Type | Ref | Trc | X-value Y-value |__Function | Function Result |
ML 1 B3LO15 MHz 17.57 dém ndB down 14,476 MHz [ 1 B31,375 MHz 15.44 dBm ndB down 14,585 MHz
T1 1 829.277 MH2 -8.26 dBm nd8 26.00 dB T1 1 -10.94 dBém nd8 26.00 dB
T2 1 543,753 MHz -8.54 dBm Q factor 57.5 T2 1 -10.32 dém Q factor 57.0
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um = Spectrum =
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Type | Ref | Trc | X-value | ¥-value | _Function | Function Result | Type | Ref | Trc | X-valug | ¥-value | _Function | Function Result |
M1 1 833.383 MHz 18.54 dBm ndB down 9.87 MHz M1 1 17.51 dBm ndB dawn 9.75 MHz
T 1 831,545 MHz -7.25 dbm Nk 26.00 dB T 1 -7.80 dBm nde 26,00 dB
T2 1 B841.415 MHz -7.70 dirm Q factor 84.4 T2 1 841,455 MHz -8.16 dBm Q factor 85.4
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Occupied Bandwidth

Mode
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ML 537,695 MHz 16.40 dBm [ 533,473 MHz 16.16 dBm
T1 1 8298167 MH2 10.97 dBm 0ce Bw 13.396603397 MHz T1 1 829, 7567 MHz 10.79 dBm 0ce Bw 13.426573427 MHz
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